



TEST REPORT

Test Report # 18H-006736 Date of Report Issue: September 6, 2018
 Date of Sample Received: August 31, 2018 Pages: Page 1 of 4

CLIENT INFORMATION:

Company: Teacher Created Resources
 Recipient: Debbie Lytle
 Recipient Email: dlytle@teachercreated.com



SAMPLE INFORMATION:

Description:	Better Than Paper Products		
Assortment:	Sample #2	Purchase Order Number:	-
SKU/style No.:	-	Toy Co./Agency:	-
Factory/Supplier/Vendor:	-	Country of Origin:	China
Country of Distribution:	United States, Canada	Labeled Age Grade:	-
Quantity Submitted:	1 pc	Recommended Age Grade:	-
Testing Period:	08/31/2018 – 09/06/2018	Tested Age Grade:	-

OVERALL RESULT:

PASS

Refer to page 2 for test result summary and appropriate notes.

ANSECO GROUP (HK) LIMITED

Ricky Cheung Chin Yeung
Manager, Physical Laboratory

ANSECO GROUP (HK) LIMITED s 3/F Liven House s No. 61 – 63 King Yip Street s Kwun Tong s Kowloon s Hong Kong s Tel: (852)3185 8000

The above test(s) is/are accredited under the laboratory's ISO/IEC 17025 accreditation issued by the ANSI-ASQ National Accreditation Board (ANAB) according to certificate and scope of accreditation (Certificate # AT-1500.) Test(s) marked with '#' is/are not covered under the scope of accreditation.

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

ANAB is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

**TEST RESULTS SUMMARY:**

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	16 CFR 1500.3(c)(6)(vi), Flammability of Solids
PASS	Canadian Toy Regulations SOR/2011-17 as Amended by SOR/2016-195& SOR/2016-302, Item 21 Celluloid or Cellulose Nitrate

**DETAILED RESULTS:****16 CFR 1500.3(c)(6)(vi), Flammability of Solids**

Flammable hazards evaluated as described in 16 CFR 1500.44.

Test	Observation	Conclusion
Flammability of Solids	The burn rate is less than 0.1 in/sec. The content is not defined as flammable solid according to 16 CFR 1500.3(c)(6)(vi).	PASS

Canadian Toy Regulations SOR/2011-17 as Amended by SOR/2016-195& SOR/2016-302, Item 21 Celluloid or Cellulose Nitrate

(Method: Visual Observation)

Test	Observation	Conclusion
Cellulose Nitrate	No visual signs of Cellulose Nitrate.	PASS



Test Report #

18H-006736

Pages:

Page 4 of 4

SAMPLE PHOTO:



-End Report-

ANSECO GROUP (HK) LIMITED s 3/F Liven House s No. 61 – 63 King Yip Street s Kwun Tong s Kowloon s Hong Kong s Tel: (852)3185 8000

The above test(s) is/are accredited under the laboratory's ISO/IEC 17025 accreditation issued by the ANSI-ASQ National Accreditation Board (ANAB) according to certificate and scope of accreditation (Certificate # AT-1500.) Test(s) marked with '#' is/are not covered under the scope of accreditation.

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

ANAB is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.
